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MISCELLANEQUS COVERS (1) R RANEQ) 1
Ref. Parts Amt .
No. No Description E I % i Req.

1 L0101-1  Top Cover k& 1
2 SV222 Screw(M4-0.7x12) [N 21
3 10103 Top Cover Gasket Wapi kIS 1
4 FA21-A 01l Sight Window R 1
5 10105 Needle Bar Guard FHES 1
6 GI36 Screw(M4-0.7x5.8) IR4% 2
7 L0107-1 Head Cover H= 1
8 L0108 Head Cover Gasket PEHE A 1
9

10 10110 Eye Guard Holder FIEk P 1
11 L0111 Screw(M4-0.7x7) HE4S 1
12 L0112 Wave Washer #A 1
13 L0113 Eye Guard EHB A 1
14 SV104 Screw(3/32-56%5) FE 4R 2
15  LLO163-3  Oil Reservoir e 1
16 L0116 Oil Reservoir Gasket 1 HE S 1
17 SEF251N1 Screw(M8-1.25x20) IR4% 5
18 L0118 Oil Gauge HE g 1
19 SF160 Drain Hole Screw(3/8-24x12) HR4% 1
20 RE25 O-ring(P10) O HIE 1
21 SF243N1 Screw(M6-1x25) IR4% 1
22 GB24 Washer 5 2
23 L0123-1  Rear Cover k& 1
24 L0124  Rear Cover Gasket hapiiEadE 1
25 1IM204  Plastic Clamp(Optional) SRR 7 (BRI 1
26 FAll Rivet HIET 4
27 L0218 Seal Plug HES 1
28 WF04-1  Washer (Optional) B (BEC) 1
29 SF224NI  Screw(M4-0.7x8)(Optional) TR (BEHC) 1
30 L0130 SP Device, C. Set WM (4H) 1
31 L0131 SP Container Rt 1
32 L0132 SP Felt BEEL 1
33 L0133 SP Container Cover WiHE 1
34 RV09-1  Seal Plug B 2
35

36 L0136 SP Eyelet AR 1
37 SF220 Screw(M4-0.7x10) HR4% 2
38

39 FA22 Seal Plug JHE 1
40

* Ref. No. 41 to 54

..... See the following page
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MISCELLANEQUS COVERS (1) HRE R INE) 1
Ref. Parts Amt .
No. No. Description EE AT £ i Req.

41

42 L0142 Need Thread Eyelet HLEAR A 1
43 SV221 Screw(M4-0.7x8) HEAA 2
44 L0144 Thread Eyelet Support BT 5
45 10145 Washer ey 5
46 L0146 Screw(M2-0.4%3.5) HR4% 5
47 GA42 Oil Filter Screen i e A 1
48 L0148 Oil Filter Screen R4 1
49

50

51

52 L0208 Serial Number Plate PR 1
53 J0460 Emblem e 1
54 L0149 Model Plate TR BaRe 1

* Ref. No. 1 to 40

----- See the following page
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MISCELLANEQUS COVERS(2) R M INEQ) 2
Ref. Parts Amt .
No. No Description = i % Reg.

| L0201 Cylinder Top Cover (Without EWT/EST/AWT/AST) 4tE _EZ&EGS#E ) 1
2 SF226N1 Screw(M4-0.7x12) 245 6
3 SF222Ni  Screw(M4-0.7x6) HEAA 2
4 1.0204-2 Cylinder Top Cover (Inner)(Without EWT/EST/AWT/AST) e EEMHENDGE ) 1
5 L0205 Cylinder Oil Defender PR 2 |
6 SF224Ni  Screw(M4-0.7x8)(Optional) HEAR (GEERL) 3
7 WF04-1  Washer (Optional) 5 (GERC) 3
8 FL.23 Plastic Clamp(Optional) PARR[E] 7F AR (GEERD) 3
9

10

11 SV221 Screw(M4-0.7x8) HEAA 8
12 L0212N1 Screw(M8-1.25x22) 245 4
13 FBO8 Cover Supporter EEEEWR 1
14 GES5S5 Screw(SM9/64-40%5.5) 245 1
15 L0215-4  Thead Chain Cutting Knife 4R T] 1
16

17 GD22-1  Seal Plug SHET 1
18 L0218 Seal Plug JHE 7
19 L0219 Plug Screw(M14-1x4.5) I2R4% 1
20 L0220B  Head Cover Seal Plug BECKR) 1
21 L0221 Bearing Cover(Smail) BERECN) 2
22 SV232 Screw(M4-0.7x10) 245 9
23 L0223B-1  Lateral Belt Cover fe | K2 2= (75) 1
24

25 GB37 Screw(M4-0.7x8) HE A 6
26  L0226-1  Bearing Cover(Smail) Gasket 1FH#EA 2
27 L0227 Vertical Belt Cover(Lower) dEIG @) 1
28 L0264-1  Bearing Plate(Large) BERRR (OR) 1
29 10229 Bearing Cover(Large) Gasket Wapls ksl 1
30  L0230B  Vertical Belt Cover(Upper) B 7 1E») |
33 10233-1  Bearing Cover BEMRE 1
34 L0234 Screw(M3-0.5%6) HEAR 4
35 10235 Seal Plug JHES 4
36

37 SF220-1  Screw(M4-0.7x16) HE A 3
38 RF10-1 Seal Plug JHE 2
39 L0267-3 ~ Machine Frame Unit MERE 1
40 L0240-6  Lower Arm Frame TEE 1

* Ref. No. 41 to 75

----- See the following page
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MISCELLANEQUS COVERS(2) B AINEQ)
Ref. Parts
No. No Description = h % &
41 10241 Seal Plug ENES S
42 RFO08 Seal Plug SHES
43 1L0243-1  Width Aadjuster A FRAE S
44 LL0244 Folder Stand (Without EWT/EST/AWT/AST) 7 N EEE & FE (38 )

x>
aw

Reg.
1
1
1
1
45 10245 Fabric Edge Guide (Left) Vast=Ye 1
46 GW15 Screw(M4-0.7x5) 245 2
47 WEF04 Washer #A 2
48 SV208 Screw(M3-0.5x4.4) HEAA 1
52 LO0252B  Lateral Belt Cover fe I 2 = () 1
53 VF19 Ball Bearing 620277( ¢ 35x ¢ 15x11) JEEREEIR(R) 2
54 SV252 Screw(M5-0.8 x 10) NS 2
55 LLO0255 Guide Fork BKiE 1
58
59 LL0259  Cylinder Front Cover e 1
60 LL0260  Cylinder Front Cover RETRTZ (/) 1
61 RF06-1 Seal Plug 158 2
62 LL1049  Laced wire FEEE 1
63 SF113 Screw(SM9/64-40x6) 245 2
64  LL0264  Pin FHREHH 2
68 LLO268  Fabric Guide(Left) BT e (/) 1
69 LL0269  Fabric Guide(Right) g (h) 1
75 L0159 Seal Plug B 1

* Ref. No. 1 to 40

----- See the following page
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MISCELLANEQUS THREAD EYELETS

3
Ref. Parts Amt .
No. No Description B et £ Req.

1 FK20-1 Thread Thesion Spring Cap TRITTHEEHI(EE) 4
2 FK19 Tension Spring Bushing SRR 6
3 VC03 Tension Spring (Needle) RIS () 4
4 L0304 Tension Spring Lift Washer A 6
5 FI21 Thread Tension Spring Retainer oA 2 [T 7 R 6
6 FK14 Tension Disc RS 12
7 L0307 Tension Disc Eyelet AR R 6
8 L0308-1  Tension Post SHL SR 6
9 10309 Tenshion Disc Separator Pin TTEESH 6
10 NEF31 Nut HEE 6
11 VC05 Tension Spring(Looper) TSI (T 2)E) 2
12 GK13 Retaining Ring £l 2
13 L0313 Tension Release Shaft FRERIE 1
14 L0314-1  Tension Release Bushing ROGEE 2
15 10315 Return Spring o 1
16 L0316-1  Tension Disc Separator RREVER 1
17 SE224 Screw(M4-0.7x8) BR4% 3
18 L0318 Thread Guide Plate R 1
19 L0319 Tension Post Support sRSTSZAERE 1
20 GL16N1 Screw(M6-1x12) IRaz 4
21 WEF06 Washer A 4
22 SF225N1 Screw(M4-0.7x10) B2a% 2
23 NEF27N1 Nut A 1
24 MEMO080  Screw(M4-0.7x8) HE&% 2
25 WF04 Washer = 4
26 L0326 Tension Release Lever FRERHIA 1
27 L0327 Tension Release Lever Connector HHAP R 5 1
28 L0328 Screw(M5-0.8x5.4) 124z 2
29 L0329 Connecting Plate SR THERER 1
30 L0330 Needle Thread Eyelet(Rear) FHaUELLER (1) 1
31 GI36 Screw(M4-0.7x5.8) BR4% 5
32 10332 Needle Thread Eyelet(Middle) FraEsREs () 1
33 L0333-1  Needle Thread Eyelet(Front) PR HBERER () 1
34 15-38 Washer #H 2
35 L0335 Holder FHARE T A 1
36 GKO8 Screw(M3-0.5x%6) 124 4
37 L0337 Needle Thread Strike-off Pin izl 4
38 18-19 Screw(M?2-0.4x3.8) HERZS 4
39 L0339 Top Cover Thread Take-up Eyelet EfgR 4R E AR H 1
40  1.0340-2  Needle Thread Guide FHERAENR 1
41 MES045 Screw(M4-0.7x4.5) I2R4% 1
42 VC46 Supplementary Thread Guide BSG(iECS Y 1
43 10343-1  Tension Post - EfigR R TR A ST A 1

* Ref. No. 44 to &7

..... See the following page
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MISCELLANEOUS THREAD EYELETS 3
Ref. Parts Amt .
No. No. Description -3 i Reg.

44 10344-1  Top Cover Thread Guide B4R 1
45 GB37 Screw(M4-0.7x8) i 2
46 FC24 Top Cover Tension Disc(Small) _EM&RIEARIEE (/N 2
47 VC42 Top Cover Tension Spring GH B 1
48 10348 Nut ] 1
49 VI08 Looper Thread Eyelet USfagiEIa 1
50  L0350-1  Lower Frame Eyelet TR AR E LR 1
51 L0351 Take-up eyelet holder PRERFER 1
52 SV222 Screw(M4-0.7x12) BELA 2
53 L0353 Supporting Plare Base PRARFE 1
54 L0354 Screw LIRS 1
55 10355-1  Cover Hinge FEEIIN 1
56 SF116 Screw(SM9/64-40x9) RS 1
57 L0357 Cover Latch Spring DS 1
58 J0455-1 Screw(SMO9/64-40%5.5) BR&% 2
59 L0359 Casr-off plate TREES N 1
60  L0360-1  Take-up Cover TEAEE 1
61 SV210 Screw(M3-0.5x4) HR4% 3
62  L0349-1  Thread Eyele JERAR DL 1
63 1036311  Looper Thread Take-up B gL 1
64 SF142 Screw(SM7/32-32x3.7) RS 2
05 L0365 Cover Latch Spring IS 1
66 L0366 Pin izl 1
67 L0367-1 Pin iz 1
68 FK20 Thread Thesion Spring Cap R THREEH(ED) 2
69 FI12 Thread Take-up Eyelet(Right) &R CE) 1
70 SV206 Screw(M?2.5-0.45%3.5) R 3
71 NV11 Nut HEE 1
72 VB29-1  Conical Spring Washer HEF rE R 2
73 SF228 Screw(M4-0.7x4) B24% 3
74 VJ08-1 Looper Thread Eyelet ISFaREECI 1
75 L0375 Looper Thread Eyelet(Middle) HET G () 1
76 10376-2  Looper Thread Eyelet(Front) UNFagis ke ISA D) 1
77

78 FJ14 Thread Take-up Eyelet (Left) LRI (D) 1
79 MDAO60  Screw(M3-0.5x6) H24% 1
80 16-30 Screw(M4-0.7x5) e 1
81 NEF27 Nut HEE 1
82 FK12 Felt BERL 12
83 IMO001 Laced wire FEE 1
84 MO0724 Screw (M3-0.5) LS 1
85 VC34 Thread Retainer Disc Support SN AR 1
86 V(35 Needle Thread Retainer Disc FrElEE H 1
87 L0347 Tension Spring R e 1

*Ref .No. 1 to 43

°°°°° See the preceding page.
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MISCELLANEOUS BUSHINGS EEHE 4
Ref. Parts Amt .
No. No Description B h £ i Reg.

1 L0401-4  Needle Bar Oil Defender SRS 1
2 SV223 Screw(M4-0.7x14) IR4% 4
3 L0403 O1l Seal JHES 1
4

5 N1048 O1l Seal 1 HER

6 L0406-1  Presser Bar Bushing HHEEE

7

8 L0408 O1l Seal JHET 2
9 L0409-2  Presser Bar Guide(Lower) FREAIEEE(T) 1
10 VD04 O1l Seal JHES 1
11 SF226Ni  Screw(M4-0.7x12) LIRS 2
12 L0412 Spreader Shaft Bushing(Upper) astiEE (L) 1
13 L0413-1  Spreader Shaft Bushing(Lower) L AFHHEE () 1
14 L0414-2  Needle Bar Rocking Shaft Bushing(Right) PRI EIEE () 1
15 GL12 Screw(M5-0.8x8) R4 3
16 L0416 Control Lever Shaft Bushing PHREE 1
17 L0417-2  Looper Rocker Shaft Bushing(Right) L EREAEE 1
18 SV250 Screw(M5-0.8x5) RS 2
19 N0422 O1l Seal JHET 2
20  L0420-2  Lifter Lever Bushing(Left) A EE (D) 1
21 L0421-1  Lifter Lever Bushing(Right) A EE ) 1
22 L0422-1  Pushbutton, C. Set g aieAH 1
23 L0423-3  Pushbutton Pin T B 1
24 L0424-1 Pushbutton Spring R 1
25 L.0425-1 Pushbutton Sleeve i ERE 1
26 L0426 Stopper SR IEBE 1
27 SF225 Screw(M4-0.7x10) LIRS 1
28 L0428-1  Spring Pin ) 2705 1
29 L0429 O1l Seal JHET 1
30 L0430 Looper Shaft Bushing(Front) DRETHERD) 1
31 L0431-1 Looper Shaft Bushing(Middle) TR EE (F) 1
32 L0432 Looper Shaft Bushing(Rear) NEFHEEE (%) 1
33 L0433 Looper Shaft Bracket INSEaR S 1
34 L0434 Screw(M5-0.8x10) BR4% 2
35 10435-2  Feed Bar Shaft Bushing(Left) AR EE () 1
36 L0436 Feed Bar Shaft Bushing(Right) HRHHES (H) 1
37 L0437-4  Needle Bar Bushing (upper) PE(L) 1
38 L0438 Felt FEEE 1
39 L0439 Feed Bar Block(Front) Shaft(Left) R ELFTHEE () 1
40 L0440 Feed Bar Block(Front) Shaft(Right) FREFIHEE (G) 1

* Ref. No. 41 to 52

----- See the following page
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MISCELLANEQUS BUSHINGS E=EHEE 4
Ref. Parts Amt .
No. No Description B i £ 5 Req.

41 L0441 O1l Seal SHES 1
47 L.0442-1 Needle Bar FR %S 1
43 10443-5  Needle Bar Bushing (Lower) HIECTH) 1
44

45

46 SV227 Screw(M4-0.7x5) HR4% 1
47 L0447 Tube BE 1
48  DI1716-1  Head Cover Seal Plug B3 1
49  L0449-1  Looper Rocker Shaft Bushing(Left) HFHREEAEE 1
50 L0450 Needle Bar Rocking Shaft Bushing(Left) SR EE () 1
51

52 10452 O1l Seal HES 2

*Ref.No. 1 to 40

..... See the preceding page.
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MISCELLANEQCUS CRANKSHAFT HHEh{E B 5-1
Ref. Parts Amt .
No. No Description E I % i Req.

1 L0501-2  Pulley(Optional) FimCERD) 1
2 SF241 Screw(M6-1x10) PELA 2
3 10503 Adapter Rk RS 1
4 SV260 Screw(M6-1x5) IR4% 8
5 10505 Ball Bearing(42x20) TEEREIRA 2
6  LOS06EV-2  Timing Belt Rz |
7

8

9

10  10510-11  Main Shaft F iy 1
11 L0511 Oil Pump Driving Worm PR EENIERR 1
12 SF240ET  Screw(M6-1x6)EE4T IR&% 2
13 10513 Seal Plug 1FIHEZE 1
14 MIR0S80  Screw(M6-1x8) HE4S 2
15 10517-1  Upper Spindle Gear | F il 1
16 1.0516-6  Upper Shaft Timing Pulley i 1
17 GE11-6  Ball Bearing BRI 1
18 1.0518-8  Upper Shaft i 1
19 1.0519-1  Bearing house REAREE 1
20 1.0520-1 Washer B 1
21 VE22 Ball Bearing BRI 2
22 L0522-4  Inner Belt Wheel gL 1
23 10523 Shaft CTIN 1
24 VE21 Retaining Ring HIER 2
25 10525 Retaining Ring 1-FEE 2
26 10526 Oil Seal SHES 2
27 10527 Oil Seal 1R 2
28 10528 Oil Seal SHES 2
29 GES9-1 Ol Seal SHES 2
30  L0530-1  Adapter B bR 2R 1
31 10531 Adapter Rk RS 1
32 L0532-1  Retaining Ring HIER 1
33 1.0533-1  O-ring [lopjsEdEs 1
34 SF231 Screw(M5-0.8x14) IR4% 3
35 VK48 Washer =hE 3
36 SV264 Screw(M6-1.0x8) I 2
37

38

39

40

* Ref. No. 41 to 60

..... See the following page
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MISCELLANEOCUS CRANKSHAFT HhER )RR 5-1
Ref. Parts Amt .
No. No Description B i £ 5 Req.
4]

42 L0542 Adapter B RS 1
43
44
45
46 10546-1  Oil Differender =9jEElNE 1
47 SF224 Screw (M4 -0.7x8) LEZ 3
48 WF04-1  Washer A 3
49
50 L0550 Ball Bearing( ¢ 47 x ¢ 20 - 6204R7Z, ) BZpR 2
51
52
53
54
55
56 SV250 Screw(M5-0.8%5) 124z 4
57 L0557 Adapter BE MRS 2 1
58 L0558-1 Gasket apiiEdes] 1
59 10226-1  Bearing Cover(Smail) Gasket 1FHE A 1
60 SV228 Screw (M4 -0.7x6.3) 4% 3

*Ref.No. 1 to 40

..... See the preceding page.
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_PULLEY & BELT GUARD (OPTIONAL) i £ E GERD) 52
Ref. Parts Amt .
No. No Description B i £ 5 Req.

38 L0538 Belt Cover (Upper)(Without EWT/EST/AWT/AS' 7752 ()28 ) 1
39 L0539 Belt Cover (Lower)(Without EWT/EST/AWT/AS 7752 ()28 ) 1
40 L0540 Belt Guard (Without EWT/EST/AWT/AST) LB GEEA) 1
4] SF243 Screw(M6-1.0%25) 124z 5
42 15-24 Wooden Screw RiZzs 2
49 L0549 Seal Plug fB3E 1

SL-2700 Series
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NEEDLE BAR DRIVING MECHANISM sHEEHE 6
Ref. Parts Amt .
No. No Description B i £ i Req.
1 L0503 Adapter BEAREEE 2 1
2 SV260 Screw(M6-1x5) HEAA 2
3
4 L0526 Oil Seal HE 2
5
6 GEl11-6  Ball Bearing TEEREEAR 1
7 L0607-9  Needle Bar Driving Shaft P 1
8 SV264 Screw(M6-1.0x8) HEAA 2
9 L0609 Needle Bar Connecting Rod S HEHAFR 1
10 SV223 Screw(M4-0.7x14) e 2 2
11 MFRO50  Screw(M4-0.7x5) HEAA 1
12 L0612 Counterweight BoEE i 1
13 SF241 Screw(M6-1x10) HEAA 2
14 L0505 Ball Bearing(42x20) TEERESAA 1
15 L0615 Needle Bar Rocking Shaft SRS ES 1
16 L0616-1 Needle Bar Driving Lever SRR 1
17 L0617 Driving Lever Pin B 1
18 L0618 Collar(12x20x10mm) TENER |
19 SV250 Screw(M5-0.8x5) HEAE 4
20 L0525 Retaining Ring 1FE3E 2
21 L0621 Needle Bar Guide FHEEE 1
22 L0622-1 Slide Block VR 1
23 SF225 Screw(M4-0.7x10) HE AL 2
24 L0624 Needle Bar Connecting Link ISR 1
25 10625 Needle Bar Connecting Link Pin AL 1
26  L0626-2  Needle Bar Thread Eyelet(Optional) LR R GERC) 1
27 SF114 Screw(SM 9/64-40x7.5) HEAA 1
28 L0628 Needle Bar Bracket FHEEEENZE 1
29 SV232 Screw(M4-0.7x10) HE A 1

30-* - Needle Clamp(Optional) FIERCEERE)

30-1 L0630-240  Needle Clamp(240)(Optional) FHEQET4.0) ()

30-2  L0630-248  Needle Clamp(248)(Optional) FHFAQ814.8)(5EH)

30-3  L0630-348  Needle Clamp(348)(Optional) FHA(35T4.8) ()

30-4 L0630-356-2 Needle Clamp(356)(Optional) FHEEGES.6)(5EE)

30-5 L0630-360  Needle Clamp(360)(Optional) FTEE3ET6.0)(ZEEHE) 1

30-6  L0630-364  Needle Clamp(364)(Optional) sHEEQGET6.4)GERS)

30-7 L0630-452  Needle Clamp(452)(Optional) TEREA5T5.2) (5

30-8 L0630-4601 Needle Clamp(460)(Optional) FHE(4516.0)(EEH)

30-9 10630-464 Needle Clamp(464)(Optional) STIRH(4516.4)(GEEHE)

* Ref. No. 31 to 60

..... See the following page
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NEEDLE BAR DRIVING MECHANISM_ FaRz 2 6
Ref. Parts Amt .
No. No Description BE ' £ 52 Req.
31 TVx7 Needle &t 3
32 SF106 Screw(SM 1/8-44x2.8) HE&% 4
33 10633-1  Top Cover Thread Eyelet - BfidiE A e 1

34-% - Stitch Plate(Standard) (Without EWT/AWT/AST $H4 (A FE4E )

34-1 1.0634-2403  Stitch Plate(240)(Folding Type)(Optional) FHRQEF.0) (15 GEERE)

34-2 1.0634-2483  Stitch Plate(248)(Folding Type)(Optional) FHARQET4.8)(EF ) (EEH)

34-4  1.0634-348  Stitch Plate(356)(Folding Type)(Optional) FRGEF.8) (15 GHE)

34-3  L0634-3566  Stitch Plate(356)(Folding Type)(Optional) FHRGET5.6) (215 (GEEE)

34-5 1.0634-3603  Stitch Plate(360)(Folding Type)(Optional) FHR(3%16.0)(BIE) (GERE)

34-6  10634-3641  Stitch Plate(364)(Folding Type)(Optional) R GEF6.H((EIE)(EERE) 1

347  1.0634-452  Stitch Plate(452)(Folding Type)(Optional) FIRAEFS.2) (15 GHEE)

34-8 1.0634-4603  Stitch Plate(460)(Folding Type)(Optional) FHR(45T6.0) (215 (GEEE)

349 1.0634-4643  Stitch Plate(464)(Folding Type)(Optional) SR (4816.4) (B2 (GERE)

34-10 L0634-356S3  Stitch Plate (356)(Folding)(Needle: ¢ 1.16)(Optional) #+HR(3EFS.6)(EIENE ¢ 1.16)(EEE)

34-11 L0634-248TN  Stitch Plate(248)(Folding Type)(Light Fabric)(Optional) $145(28+4.8)(fE] B CHIEH (e %)
34-12 1.0634-360TN Stitch Plate(360)(Folding Type)(Light Fabric)(Optional) $14k (381+6.0)({EIE)CElh (35 )

35  LO650NI  Screw(M4-0.7x14) (M%) RS 2
36 VE13 Conuterweight (Small) SERCEE i 1
37 L0637 01l Wick JH&R 2
38 SV221 Screw(M4-0.7x8) BR4% 2
39 L0639 01l Wick JH&R 1
40 VC34 Thread Retainer Disc Support /N 1
41 V(35 Needle Thread Retainer Disc FHaRlEE R/ 1
42 VC36 Needle Thread Retainer Spring JEER 1
43 SV108-1 Screw(1/8-44x2.7) 124% 1
44 VG21-1  Eyelet Spring STERE E LR 1
45 SF205 Screw(M?2.6-0.45x5) [ 1
46

47 J0865-2 Ceramic Guide Fej 2 8
48

49

50

51  MFRO80  Screw(M4-0.7x8) B24% 1
52 SF240 Screw(M6-1x6) HR4% 2
53

54 L05S17-1  Upper Spindle Gear b T e 1
55

56

57 L0557 Adapter LN e 1
58 L0558-1 Gasket [apizikelis) 1
59 1.0226-1  Bearing Cover(Smail) Gasket 1R 1
60 SV228 Screw (M4 -0.7%x6.3) BR4% 3

*Ref.No. 1 to 30

°°°°° See the preceding page.
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SPREADER MECHANISM LAstEfidR g 7
Ref. Parts Amt .
No. No. Description FE A £ i Reg.

1 L0705-1-A  Spreader Connecting Rod, C. Set BT EARER) 1
2 L0702-2  Spreader Eccentric EVAEaRITAN 1
3 SV250 Screw (M5-0.8x5) HEAR 3
4 L0704 Roller Bearing EETEERR 1
5 L0705 Spreader Connecting Rod VALY 1
6 VK06 Retaining Ring IR 1
7 L0707 Screw(M4-0.7x8) HEAR 1
8 L0708 Washer = 1
9 L0709 Adjusting Pin T 1
10  L0710-1  Spreader Driving Arm YAy e 1
11 NV13 Nut(M6-1.0) = 1
12 L0712 Washer = 1
13 SF228 Screw(M4-0.7x4) HEAA 6
14 L0714  Thrust Washer 1EHERR 2
15 L0715 Spreader Link, C. Set RS R R (4H) 1
16 L0716 Spreader Link SVAFREEe37 S 1
17 SV223 Screw(M4-0.7x14) B4R 2
18 L0718 Spreader Ball SRR 1
19 L0719 Pin =] 1
20  10720-1  Spreader Rocking Arm ASVAAE ] 1
21 SV253 Screw(M5-0.8x16) HEAS 1
22 L0722 Thrust Washer 1R 1
23 GK27 Collar(10x17x8mm) TEfIIR 2
24 L0724 Spreader Shaft gt 1
25 V24 Spreader Holder ST 1
26 SV222 Screw(M4-0.7x12) 245 2
27 VI25 Spreader AsVALa) 1
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PRESSER FOOT MECHANISM TR 8
Ref. Parts Amt .
No. No. Description B I £ i Req.
1 L0801-1  Lifter Lever IR 1
2 L0802 Screw(M5-0.8x5.1) HE4% 1
3 L0803 Lifter LeverStopper BEAER 1
4 GWO07 Screw(M5-0.8x15) BREL% 1
5 NV12 Nut HEE 1
6 GL16N1 Screw(M6-1x12) BREL% 2
7 L0807 Spring o 1
8 SF225N1  Screw(M4-0.7x10) BE&% 4
9 L0809 Lifter Shaft Lever Tt BhAR 1
10 SF231 Screw(M5-0.8x14) i 1
11 L0618  Collar(12x20x10mm) TEAIER 1
12 SV250 Screw(M5-0.8x5) HE4% 2
13 L0813-2  Lifter Connecting Plate HETTEAR 1
14 LLO0&59 Screw(M5-0.8x4.8) HE4% 1
15 SV251 Screw(M5-0.8x8) HR4R 1
16 GJO8 Washer #hH 1
17 LL0860  Lifter Link Lever o ARRRLI] 1
18 L0818 Retaining Ring HIER 1
19 L0819  Return Spring DHLER 1
20 L0820 Spring Hanger oL EE R R 1
21 L0821 Lifter Pin FErt5 1
22 SF240 Screw(M6-1x6) HER&% 1
23
24 L0824 Presser Bar Guide, C. Set PRI B EH) 1
25 L0825 Presser Bar Guide TR R 1
26 L0622-1 Slide Block VEHR 1
27 L0827  Lifter Link 5 1
28 L0828 Screw(M5-0.8x5) HR&% 1
29 L0829 Retaining Ring EillbE 1
30 L0830 Presser Spring Regulator JBR 7 R A 1
31 L0831 Lock Nut [i5] 72 BRI 1
32 L0832 Presser Bar Connecting Bracket FHHAIE 2 B 1
33 L0833 01l Diffender Rubber 1EHFERE 1
34 L0834 Presser Bar Spring G5 1
35  L0835-1  Presser Bar TR 1
36 L0836 Finger Guard Fi55E 1
37 SV215 Screw(IM3-0.5%5) R 1

38-* - Presser Foot, C. Set(Optional) FHHAI (BH) (&%)

38-1  VH240  Presser Foot, C. Set(240)(Optional) FHHAI(4H)(240)GEEHE)

38-2  VH248 Presser Foot, C. Set(248)(Optional) FHRAI(4H)(248) (Z5EH#)

38-3  VH348  Presser Foot, C. Set(348)(Optional) FHHAI(4H)(348) GEEHE)

38-4  VH356-A1  Presser Foot, C. Set(356)(Optional) FHHAIEH)(356) (G5EH#) 1

38-5  VH360  Presser Foot, C. Set(360)(Optional) FHHAT(AH) (360) ()
38-6  VH460 Presser Foot, C. Set(460)(Optional) FHRAI(4H)(460) (ZEEH#)
38-7  VH464  Presser Foot, C. Set(464)(Optional) THHAI(AH ) (464) (%)
39 SV109  Screw(SM1/8-44x10) LS 1
40 NV11 Nut e 1
* Ref.No. 41 to 57 =+ « « « = See the following page
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SL-2700 Series



PRESSER FOOT MECHANISM TRl 8
Ref. Parts Amt .
No. No Description = h % 2} Req.
41 SF106 Screw(SM1/8-44x2.8) 245 1
42 SF116 Screw(SM9/64-40x9) 245 1
43 VH16 Presser Foot Spring(Left) FHHAI5E 2 (FF) 1
44 VH24 Presser Foot Spring(Right) FHHAIEEE () 1
45 SV103 Screw(SM3/32-56%5) IRz 4
46 VH20 Pin =] 1
47 VH26 Fabric Guide A 1
48 SV206 Screw(M2.5-0.45%3.5) 245 1
49 VH54 Upper Presser Foot JFA A 1
50 VHS55 Lower Presser Foot FRRAIES 1
51 VH33 Left Guide Foot TSR 2
52 VH52 Fixed Plate HIEEE A 2
53 VH21 Presser Foot Spring TR 1
54 WEF06 Washer A 2
55 108552  Main Shaft T 1
56
57

*Ref.No. 1 to 40

..... See the preceding page.
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LOQPER DRIVING MECANISM

9
Ref. Parts Amt .
No. No Description =3 I B4 Reg.

1 L0901 Looper Rocker Connecting Rod, C. Set N rgHEE R EH) 1
2 10902 Looper Rocker Eccentric NS EEE RO 1
3 L0903 Screw(M5-0.8x8) LEAS 1
4 L0904 Looper Rocker Connecting Rod T RgHEE EE 1
5 SV236 Screw(M4-0.7x25) LEN 2
6 GLI12ET  Screw(M5-0.8x8) IR4% 3
7 L0907 Looper Connecting Rod, C. Set N REHEEIEGE) 1
8 10908 Looper Eccentric iU i 1
9 L0909-3  Looper Connecting Rod T AEHEER 1
10 L0910 Pin izl 1
11 L0707 Scerw(M4-0.7x8) LEAS 1
12 L0912  Looper Lever Link, C.Set gt iEEERE(AH) 1
13 L0913 Looper Lever Link N eIET R 1
14 L0914 Screw(M4-0.7x12) fR4% 2
19 L0919 Connecting Rod Pin H 1
20 L0618 Collar(12x20x10mm) TR 2
21 SV250 Screw(M5-0.8%x5) LEA 4
22 10922 Looper Rocker Shaft Lever NrEtEEE A 1
23 NV12 Nut BEME 1
24 GJO8 Washer s 1
25 SE228 Screw(M4-0.7x4) 4% 4
26 10926-1  Looper Rocker Shaft N rEtEEE 1
27 L0927 Collar(9x16x14mm) = 1
28 10928 Thrust Ring 1EHER S 2
29 L0929 Pin iz 4
30 SV221 Screw(M4-0.7x8) fR4% 2
31 L0931 Looper Rocker Connecting Link BEEEB A 2
32 10932 Looper Shaft Joint TIETE R 1
33 L0933-1  Looper Shaft ISk EEIL 1
34 L0934 Looper Driveng Ball ERE Rk 1
37 L0937 Screw(M3.5-0.6x3) LEAS 1
38 L0938 Pin iz 1
40 SE225 Screw(M4-0.7x10) 4% 1
41 10941 Needle Guard(Front) TEEH R (R 1
42 SV215 Screw(M3-0.5%5) LEA 1
43 L0943-4  Looper YNEay 1
44 L0944  Pin i 1
45 L0945-2  Screw(M4-0.7x8) fR4% 1
46 SV227 Screw(M4-0.7x5) LEA 2
47 SV223 Screw(M4-0.7x14) HR4% 1
50 LL0950  Collar(8x15x5.6mm) TR 1
51 LL0951 Looper Holder /Ny 1
52 MEAQ60  Screw(M3.5-0.6x6) LEAS 1

SL-2700 Series






FEED DRIVING MECHANISM(1) R 1 10
Ref. Parts Amt .
No. No. Description =3 i i Reg.

1 L1001 Feed Dog Regulating Gear AL T 1
2 SV250  Screw(M5-0.8x5) [EREN 1
3 L1003 Feed Dog Regulating Plate oy S| ) 1
4 L1004 Feed Dog Regulating Plate Spring S 1
5 GL24 Screw(M3-0.5%3.5) i 2
6 L1006 Screw(M3-0.5x6) BE4% 1
7 L1007 Feed Regulator, C. Set g B i S AR 1
8 L1008-1  Feed Dog Regulating Eccentric B [E0RIW 1
9 L1009-1  Eccentric Link /L ER 1
10 L1010 Feed Bar Connecting Rod, C.Set PRRHHAREH) 1
11 L1011-1  Feed Bar Connecting Rod PR EAR 1
12 FG11 Roller Bearing S ARIZY YN 1
13 L1013 Feed Driving Eccentric BRH) . Coim 1
14 L1014 Feed Lift Connecting Rod, C. Set(2) AR EAR ) 1
15 L1015 Feed Lift Eccentric N R ol 1
16 GL12 Screw(M5-0.8x8) BEL% 5
17 L1017 Feed Lift Connecting Rod AR AR 1
18 L1018  Rod Ball HARER T 1
19 L1019 Needle Guard Connecting Rod, C. Set THET F =R EH) 1
20 L1020 Needle Guard Connecting Rod JHST ) 28R 1
21 L1021 Needle Guard Eccentric THET A R O 1
22 LL1025-2  Feed Lift Arm BTN AREE 1
23 L1023 Feed Bar Block(Rear) Shaft TEAIFE(IR) 1
24

25

26 L1026 Pin i 1
27 L1027-2  Feed Bar Guide(Rear) RS (1) 2
28 SF225 Screw(M4-0.7x10) RN 2
20 L1029-1  Feed Bar Guide(Front) ERHEDH (AT 2
30

31 L1031-2  Feed Bar Shield(Front) EREER (AD 2
32 L1032-1  Feed Bar Support L FE 1
33 HO0214 Screw(M4-0.7x8) H24% 2
34 SF226 Screw(M4-0.7x12) e 2
35 GL37 Screw(M5-0.8x12) i 1
36 L1036 Screw(M5-0.8x6) HE4% 2
37 L1037-2  Feed Bar Shield Plate PERIENR 1
38

39 L1039  Feed Bar Block(Front) Shaft TEAI (AT 1
40 L1133 O-ring(P9) ORUIR 1
41 SF228 Screw(M4-0.7x4) e 2
42 L1042-2  Head Cover Seal Plug B 2
43

44 J1636 Screw(11/64x40x6.5) BR4% 2
45

SL-2700 Series






FEED DRIVING MECHANISM(2 ER 11
Ref. Parts Amt .
No. No. Description =3 i £ 14 Req.

1 L1101-1  Feed Bar Driving Shaft Lever R EE A 1
2 SF244 Screw(M6-1x16) IR 4% 4
3 SF240 Screw(M6-1x6) IR4% 2
4 L1104-1 Connecting Rod Pin B 1
5 GB17 Screw(M4-0.7x10) R4 1
6 L1106 Thrust Plate 1EHERS 1
7 L1107 Differential Rocker, C. Set ZHEE EH) 1
8 LL1108  Differential Rocker EENEE 1
9 L1109 Silder VPR 1
10 L1110-1 Silder Cap VEIRINE 1
11 L1111 Screw(M3-0.5x10) IR4% 2
12 L1112 Feed Bar Driving Shaft RRHEE 1
13 L1113-1  Main Feed Bar Lever T AR 1
14 L0714 Thrust Washer 1EHERS 2
15 L1115 Main Feed Bar Connection T BRI 1
16 L1116 Connecting Link Pin B 1
17 L1117 Connecting Bushing EE 2
18 L1118 Screw(M5-0.5%x15.4) IR4% 2
19 GJ08 Washer A 3
20 H1343  Look Nut AL 1
21 L1121 Screw(M6-1x8.8,M4.5-0.5%3.2) IR4% 1
22 WF04-1  Washer 0o 2
23 L0112 Conical Spring Washer P EE R 1
24 L1124 Differential Feed Graduations EEZIER 1
25 SV250N1  Screw(M5-0.8x6) IR 4% 2
20 VK48 Washer = 2
27 SV23IN1  Screw(M4-0.7x18) IR 4% 2
28 L1128 Differential Lever Stop FEENTEIR 2
29 L1129 Differential Lever(Left), C. Set ZEHRCZE)EH) 1
30 L1130 Differential Lever(Left) BN 1
31 GB37 Screw(M4-0.7x8) IR 4% 1
32 L1132-1  Differential Lever Shaft pe=t L 1
33 RF23 O-ring(P7) O#IIR 1
34 L1134 Collar(10x19x9mm) TR 1
35 SV250 Screw(M5-0.8x5) R4 3
36 L1136 Differential Lever(Right) ZEIHNE) 1
37 L1137 Slider Link(Short) YHENERGE) 1
38 L1138-3 Silder Link Pin AR TH 1
39 GK13 Retaining Ring IR |
40  L1140-1  Differential Arm EENE 1

% Ref. No. 41 to 71

----- See the following page
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FEED DRIVING MECHANISM(2) Yk 1
Ref. Parts Amt .
No. No Description = h % 2} Req.
41 SV227 Screw(M4-0.7x5) HEAS 2
42 L1142 Washer g 2
43 L1143 Differential Arm Pin i) 1
44 35-27 Retaining Ring (ETW-7) IR 1
45 L1145  Slider Link(Long) HEER(R) 1
46 L1146 Differential Feed Bar Connection AR 1
47
48 L1149-6B  Feed Bar, Complete. Set A ELTE] 2 PR AR 1
49 L1149-5  Differential Feed Bar ey Jl[Ak e IR 1
50  L1150-4  Main Feed Bar T B R 1
51  L1151-4  Needle Guard Bar THSTERE R 1
52 L1152 Feed Lift Block(Front) JE fir $ (A1) 1
53 L1153 Feed Lift Block(Rear) TEfIHE(1%) 1
54 1.1154-356-3 Differential Feed Dog ezt I 1
55 SV215 Screw(M3-0.5x5) HE A 1
56 L1156-1  Screw(M3.5-0.6x8) HEZA 1
57 L1157-356-2 Differential Feed Dog(Middle) ZEEECN) 1
58 L1158-356-1 Main Feed Dog FHEIE 1
59 L1159-1  Needle Guard(Rear) Holder TEST R BE(1%) 1
60 MEAOQ50 Screw(M3.5-0.6X5) fR4% 1
61 Sv242 Screw(M4-0.7x3) HEAA 1
62  L1162-1  Needle Guard (Rear) THET R (%) 1
63 SF228 Screw(M4-0.7x4) HEAS 2
64 L1164 Needle Guard Lever THET A 1
65 L1165-1 Pin iz 1
66  LL1177-2  Needle Guard Bar Connection THST AR 1
67 L1167 Screw(M5-0.5x5.4) HEAR 1
68 L1168 Connection Bushing HEEE 1
69 L1169 Needle Guard Lever Pin THST R E 1
70 L1170-1  Collar(12x20x8mm) EfIR 1
71 L1171 Wave Washer KRFEE] 1
72 SV310 Screw(M3.5-0.6x8) e 1

*Ref.No. 1 to 40

See the preceding page.
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LUBRICATING MECHANISM HEtE 12
Ref. Parts Amt .
No. No Description E I % i Req.

1 L1201 Oil Sleeve THER 1
2 L1202 O-ring(P3) OFITE 1
3 L1203 Oil Pipe(Short) GEHE 1
4 NV13 Nut PEE 2
5 11205 Alumiunm Seal Plug P SE 1
6 L1206-1  Oil Differender = A 1
7 L1207 Oil Tube(3x5x100) HE 2
8 WF04-1  Washer A 4
9 L1209 Nozzle =il 1
10 L1210 Oil Receiver EX R 1
11 VM37 Washer = 19
12 L1212 Oil Tube Fitting One Way End B A R 4
13 VM29 Tube Joint HE R 7
14

15 SV263 Fitting Stud(Short) T2 () 4
16 L1216 Oil Tube(3x5x250) HE 2
17 L1217 Pipe Joint HE R 1
18 VM35 Oil Tube Clamp AR 6
19 L1219 Oil Tube(4x6x200) HE 1
20 11220 Oil Tube(4x6x270) S |
21 L1221-2 Lubricating Block ¢EHtEDR 1
22 SV232 Screw(M4-0.7x10) IS 2
23 SF225 Screw(M4-0.7x10) e 2
24 L1224 Lubricating Block Support FESRZE 1
25

26 L1226-6  Qil Sleeve OHER 1
27 FL19 Oil Filer Cap TEHE 1
28 SF127 Screw(SM11/64-40x16) IS 3
29 RF28 O-ring(P42) O 1
30 FL20 Oil Filter o Es 1
31 FL21 Filter Housing TEH ES ETE 1
32 L1232 Oil Tube(4x6x140) HE 1
33 11233 Oil Pump, C. Set HZE(EH) 1
34 L1234 Worm Gear SH 2R B 1
35 SF228 Screw(MA4-0.7x4) HRZ% 2
36 SF231 Screw(M5-0.8x14) I24% 2
37 L1237 Oil Tube(3x5x590) e 1
38 1.1238-1  Arm Draining Pipe HEHE 1
39 L1239 O-ring O 1
40 L1240 Fixed Bolt 5] X2 g 2

% Ref. No. 41 to &1

..... See the following page
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LUBRICATING MECHANISM DDz L5, i 12
Ref. Parts Amt .
No. No Description B i £ 5 Req.
41 L1241 Seal Plug fB3E 2
47 L1242 Drain Pipe HEHE 1
43 L1243-1  Drain Pipe Holder HE 748 1
44 1.1244-3 O1l Pipe SEHE 1
45 [.1245-1 O-ring ORIIZ 1
46 H1447  Wrapping Band(3.2x90) R 1
47 L1247-2  Needle Bar Oil Differender EHiEa T A 1
48 (GJ36 Screw(M4-0.7x5.8) HR4% 6
49 L1249 Main Shaft O1l Diffender Rubber [apislEdiEs 1
50 SE224 Screw(M4-0.7x8) R4 3
51 L1251 Oil Pump Driving Worm Gear SR BR B 1
52 L1252 Pump Upper Base HZE A 1
53 L1253 Outer Gear HhiimF-(& 7.5mm) 3
54 L1254 Inner Gear 7= 7.5mm) 2
55 L1255 Pump Base Washer HZE R 1
56 L1256 Pump Lower Base HZE g 1
57  LI1257-1  Fitting Stud 1255 1
58 L1258 Center Shaft JHZR 1
59 L1259 Inner Gear i 7= 7.5mm) 1
60
61 FL14 Seal 4IEA 2
62 FL15 Oil Tube (Long ), Complete Set JHIE 1
63
64 L1264 Lower Base Washer IR R EER R 1
65 L1265 Screw (M4-0.7x80) R4 2
66 L1266 Screw (M4-0.7x90) HR4% 2
67 VM40-8 Oi1l Filter SHACEAY 1
68 VM40-9 Fiter Plate [ E R4 IR 1
69  L1269-1  Oil Release Plate AR 1
70 L1270-1 Rubber Cusion JEiE 1
72 L1272 Fitting Stud(Long) IEHE () 1
73 L1273-1 O1l Differender EH R 1
74 L1274-1  Oil Differender A 4H 1
75 J0262 Oi1l Tube Clamp HE R 3
81 L1281 Oi1l Pipe(Short) GEHE 1

* Ref. No. 01 to 40

..... See the following page
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COMPACT— SERVO MOTOR & ATTACHMENT(OPTIONAL)

B/ RS GRS 13

Ref. Parts Amt .
No. No Description = h % 2} Req.

1 L2301-3  Bracket PRI 1
2 24-03 Positioner Cord EETE 4R 1
3 SF243Ni  Screw(M6-1x25) HEAA 2
4 1.2304 Handwheel Adaptor AL ATy 1
5 F1602 Compact Servo Motor (LM 1
6 L2306-1  Synchronizor bracket hokE3 E fir JE 1
7 SF252N1  Screw(M4-0.7x10) HEAR 4
8 12308 Synchronized Gear [E] 2 E i 1
9 SF241 Screw(M6-1.0x10) HERAS 9
10 1.2310 Belt Guard LR 1
11 GB18 Screw(M4-0.7x10) HEAR 3
12 GB37 Screw(M4-0.7x8) B4R 4
13 F1607-1  Transmission Gear BT 1
14 12314 Synchronized Belt EEZC g 1
15 24-02 Built-in Megnatic &3 x @ 5 W 2
16 F1613 Vibration Absorb Plug TEIBE 4
17 SV245 Screw(M4-0.7x16) HEAA 3
18 12318 Handwheel FEdm 1
19 L2319-1 Collar [HEES 1
20

21 F1621 Safety Cover INE LR E 1
22 MDAQO6O  Screw(M3-0.5%x6) 245 4
23 1.2323-1  Code Ring HEgERE 1
24 L0231 Cord Plate TEAL 4R [E] E MR 1
25  L0231-A  Synchronizer Complete Set EE T 4R 1
26 L1326 Screw(11/64-40x5.3) 245 1
27  L1327Ni  Screw(M6-1.0x23) 245 1
28 15-39 Spring Washer GRS 3

SL-2700 Series
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UNDER THREAD TRIMMER )4 7 14
Ref. Parts Amt .
No. No Description T £ i Reg.

1 L1401 Cylinder Top Cover (With EWT/EST/AWT/AST) #tf5_E2 (V43 ) 1

2

3 L1403-2  Cylinder Top Cover (With ENT/EST/AWT/AST) 4tE 2 (P{HD (P48 )

4

5 1.1405 Lower Knife Driving Lever e 1

6 L1406 Knife Guide Lever Ring He )T JHE RO 2

7 L1407 Screw(M4-0.7x5) JINERL A 2

8 L1408-1  Lower Knife Carrier TUIIEEN IR 1

9  LI409CH Lower Knife TUEEN ] 1

10 L1410 Screw(M3-0.5x2) 4% 2

11 Ll1411-4  Lower Knife Carrier TYIEE R 1

12 20-14 Screw(M3-0.5%x12) E2S 2

13 L1413 Upper Knife Guide T 1

14 L1414 Clamp Spring AL 1

15 L1415-3  Upper Knife TUIEET] 1

16 L1416 Screw B24% 1

17 L1417 Screw I24% 2

18

19

20

21 L1421 Folder Stand (With EWT/EST/AWT/AST) P N EEEEE (V)4 ) 1

22 WEF03 Washer A 2

23 10245 Fabric Edge Guide (Left) Pt i=t 1

24 SV208 Screw(M3-0.5x4.4) LIPS 1

25 10243-1  Width Aadjuster o] JetE s 1

26

27 GW15 Screw (M4-0.7x5) HR4% 2

- Stitch Plate (With EWT/EST/AWT/AST) FHR AT, V14 F)
1.1428-2404  Stitch Plate (240)(Optional) FHRUVIER) 25 14.0)GEE)
1.1428-2484  Stitch Plate (248)(Optional) SR V4R)(2514.8) GEERH)
1.1428-3565  Stitch Plate (356)(Optional) BHR I (3$15.6) ()
1L1428-3604  Stitch Plate (360)(Optional) FHR (V143 (3816.0)GERE)
1.1428-3642  Stitch Plate (364)(Optional) FHREI4)BE16.4)GERS)

)% 11428-356S4  Stitch Plate (356)(Needle: ¢ 1.16)(Optional) RIS BETS.6)EHET ¢ 1.16)(EEHE) 1
1.1428-452S  Stitch Plate (452)(Needle: ¢ 1.16)(Optional) SHR(TI4R)(4815.2) @t ¢ 1.16)(EE)
L1428-460S  Stitch Plate (460)(Needle: ¢ 1.16)(Optional) R (VIS (4516.0)EHET ¢ 1.16)(EEHE)
1.1428-464S  Stitch Plate (464)(Needle: ¢ 1.16)(Optional) SHR(PI4R)(4816.4)@HET ¢ 1.16)(EE)

% Ref. No. 29 to 64

L.1428-356CT Stitch Plate (356)(COATS)(Optional)

L.1428-248TN1 Stitch Plate (248)(Light Fabric)(Optional)
L1428-356TN1 Stitch Plate (356)(Light Fabric)(Optional)
1.1428-360TN1 Stitch Plate (360)(Light Fabric)(Optional)

..... See the following page

SHHR(IE (5 HS.6) (8 {40 ) GBI
FHR (D4 (2$14.8)GHED (EE)
FHR(TI4R)(3515.6) CHUIED ()
FHR (T4 (GEH6.0)GHED (EE)
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UNDER THREAD TRIMMER BENR R TI%RE 14
Ref. Parts Amt .
No. No Description B i £ 5 Req.
29 WEF04 Washer #A 2
30 L1154-356-1 Differential Feed Dog SR 1
31 SV215 Screw 124z 1
32 SV310 Screw 124z 2
33 L1157-356-2 Differential Feed Dog(Middle) ZHEIEE (N 1
34 11158-356-1 Main Feed Dog THEIE 1
35
36
37
38 L1421A Hemming set (With EWT/EST/AWT/AST) MR EEMAR(DISR ) 1
39
54
55
58  LL1441-A  Cylinder Front Cover Set T IEAE
59 LL1441  Cylinder Front Cover MEETRT = 1
60 110260  Cylinder Front Cover “EETATECN) 1
61
62
63
64 LL0264 Pin FhiR i 2

* Ref.No. 1 to 28

..... See the following page
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AUTO TRIMMER THRAD PULL-OFF MECHANISH 45 15
Ref. Parts Amt .
No. No Description B i £ i Req.

1
2 L1502-1  Tension Release Lever FRERHBTA 1
3 SF226Ni  Screw(M4-0.7X12) AL 3
4 L1504 Thread Wiper Lever PEARAE 1
5 L1505 Tension Release Lever FRERHBTA 1
11 L1510 Lifter Lever Stop IR A 1
12 NF12 SM 11/64 - 40 e 6
14 SF244N1 Screw (M6-1.0X16) 124z 2
15 WF06 Washer A 2
17 SV252N1  Screw (M5-0.8X10) HR4% 4
22 VK48 Washer e 2
26 10328 Screw(M5-0.8X5.4) HEAA 1
28 SF224N1 Screw(M4-0.7X8) 245 1
31 L1531 Looper Thread Eyelet T EfiERBARIR 1
32 L1532 Looper Thread Eyelet ( Right ) T EMARAEARIR () 1
33 11533 Looper Thread Eyelet ( Left ) N EMAR AR () 1
34 SV229 Screw(M4-0.7x7) 1245 1
35 SF221 Screw(M4-0.7x20) HEAA 1
36 L1536 Link (Long) HFE(R) 1
37 11537 Bushing HE 1
38 L1538 SM 11/64 - 40 x 9.82 IRz 1
39 L1539-1 Link A 1
40  MFP160Ni  Screw(M4-0.7x16) HEAA 1
41 VK41 Spacer EhE 2
42 L1542-1  Cushion Rubber PSR 2
43 L1543 Thread Pull-off Eyelet JIEEUS S Set 1
44 115442 Thread Pull-off Bar HEEARERARE 1
45 SF114 Screw BR4% 2
46 SV221 Screw(M4-0.7x8) 245 1
47 SF226Ni  Screw(M4-0.7x12) HEAA 1
48 11548 Looper Thread Take-up T AR AR AR 1
49 11549 Link(short) ) 1
50 L1550 Screw 124z 2
51 L1551 Link(Long) PR (F) 1
52 L1552-1  Tension Release Connecting Plate 2[5 o [ i 1
53 L1553 Screw(M4-0.7x7.6) R4 1
54 L1554 Magnetic Bracket 1oL 580 R 1
55 WEF04 Washer e 2
56 L1556 Tension Release Block JRR S [] 1
57 L1557-1  Connecting Plate LS EE 1
58  L0316-1  Tension Disc Separator SRAUEIN 1

SL-2700 Series
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UNDER THREAD TRIMMER(ELECTRIC TYPE)(OPTIONAL)

16-1

Ref. Parts Amt.
No. No. Description E i £ & Reg.

1 L1601 Under Trimmer Solenoid Complete Set NI ERERAH 1
2 L1602 Solenoid Body B e E 1
3 21-06 Rubber Cushion I |
4 VH32 Collor(8mm x 16mm x 8mm) TEAL IR 2
5 SE228 Screw(M4-0.7x4) S 4
6 L1606 Trimming Solenoid Support NI EEEE E R 1
7 SV252Ni1 Screw(M5-0.8x10) HE AL 8
8 L1608-1 Shaft Support iy O[5 2 R 1
9 18-05 Nut HEME 1
10 11610 Fixed Plate g EELR 1
11 GKO3N;i Screw(M6-1.0x14) [EA 1
12 GA29N;i Screw(M6-1.0x20) EA 1
13

14 21-07 Collar 1 HERE 1
15 L1615-1 Solenoid Return Shaft PEATREL, 1
16 L1616 Spring G5 1
17 L1617 Trimming Solenoid Support YIS [ E 1
18 L1618-1 Safety Swittch Support 24 el B [ E 1
19 L1619 Safety Switch Bracket 2R 1
20 SF211Ni . Screw(M3-0.5x6) PR 2
21 L1621N1 Screw (M8-1.25x30) HR4% 1
22 L1605 Solenoid AT 1
29 19-36 Screw BEAR 1
30 L1630 Screw(M4-0.7x5) ey 1
3] NV12 Nut HEME 3
32 L1632 Adjusting Rod Block FHEARREE 1
33

40 F1616 Solenoid Base BB [ R 1
41 SF222N1 Screw(M4-0.7x6) 1245 2
42 WEQ4 Washer A 2
43

44 19-40 Terminator Base Wit~ 1
45 MDA100  Screw(M3-0.5x10) BR4% 2
46 19-43 Adopting Cord B 1
47 SV253Ni._ Screw(M5-0.8x16) RS 1
48 P0166 Screw(M4-0.7x7) [ 2

SL-2700 Series



SL-2700 Series



PRESSER FOOT LIFTER (ELECTRIC TYPE)(OPTIONAL)

17
Ref. Parts Amt .
No. No. Description E M £ 5 Req.
1 L1701-1 Presser Foot Lifter Solenoid Complete Set Bl I AL 1
2 L1702 Solenoid Support R o A 1
3 SV252Ni  Screw(M5-0.8x10) RS 3
4 GKO3Ni Screw (M6 -1.0x 14) RS 2
5 WF06 Washer ;e 2
6 L1706 Rubber Cushion e 1
7
3 L1708 Nut BEIE 2
9 L1709 Plastic Pushing Block IRRBHESR 1
10 FL29 Plastic Clamp BRI E A 1
11 SV259Ni  Screw(M5-0.8x6) LERES 1
12 WF04 Washer #hH 1
13 L1703 Solenoid B 1

SL-2700 Series
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TOP THREAD TRIMMER (ELECTRIC TYPE)(QOPTIONAL) B EUI T CER) 18-1
Ref. Parts Amt .
No. No Description = h % 2} Req.

1 37-01 Solenoid BRI 1
2 37-02 Solenoid Bracket BRI RRE R 1
3 37-03-1 Solenoid Driving Arm EAn L e 1
4

5 37-05 Nut BEE 3
6 18-24 Washer HE H) 2
7 37-07 Screw LIRS 1
8 37-08-1  Top Trimmer Guide Plate U E R 1
9 37-09 Screw ERE AR 1
10 37-10 Screw P 2
11 37-11 Spring bk 1
12 37-12-1 Adjusting Screw JHEn S 1
13 37-13 Screw BE4% 1
14

15 18-15-1 Screw P 1
16 37-16 Washer e 2
17 18-17 Movable Trimming Knife FUrEE ] 1
18 18-18 Fixed Trimming Knife FYIEET) 1
19 18-19 Screw LIRS 4
20 18-20 Screw P 2
21 18-21 Screw LIRS 2
22 18-22 Clamp Spring 4R A 1
23 18-23-1 Knife Press Adjusting Spring LRI T 7 1
24 18-24 Washer #hA 1
25 18-25 Adjusting Screw FEIEAE A 1
26 18-26 Screw BE4% 1
27 18-27 Nut SHERIRNE 1
28 L1828 Knife Guide Bracket J7 IR EE R R 1
29 L1829 Upper Trimming Knife Base U E R 1
30 GL16Ni  Screw(M6-1.0x12) AHLAR B 4% 2
31 WEF06 Washer HE H) 2
32 FA24 Washer HE H) 2
33 L1833 Top Thread Trimmer, Complete Set APk 1
34

35 18-31 Screw P 2
36 L1836 Connector(400mm) Ui AL P4 1
37 20-32 PVC Cover PVCEE 1
38 20-33 Connector Cover HE R ETH 1
39 20-34 Teminal Ui (E)) 2

SL-2700 Series
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ELECTRIC WIPER (OPTIONAL) B E RS CREE) 19-1
Ref. Parts Amt .
No. No Description = h % 2} Req.

1 L1901 Wiper Solenoid P4 EEIER 1
2 N2602 Solenoid Support PRAR AT R 1
3 20-03 Wiper Bracket ERHLEEE 1
4 N2604 Wiper Bar PRARIRE 1
5 N2605 Wiper Hook AT YN 1
6 N2606 Clamp Spring R4 nE 2 1
7 20-07 Wiper Adjusting Arm 07 F{E R R 2
8 20-08 Solenoid Lever Pin REELE 2
9 20-09 Washer A 2
10 16-28 Retaining Ring HIER 2
11 20-11 Screw BE4% 2
12 SF228 Screw ( M4-0.7x4 ) HEZA 2
13 37-05 Nut (M3 x0.5) B2ME 1
14 20-14 Screw (M3 x0.5-12) HEAR 1
15 20-15 Screw (M2 x 0.4 -2) HE A 1
16 17-22 Screw (M3 x0.5-4) HEAR 1
17 L1917 Solenoid Support Link LT AR 1
18 WF04  Washer (M4) #H 4
19 SV231 Screw (M4 x 0.7 - 18) HEAR 2
20 20-20 Pin Screw =g 1
21 37-13 Screw(M3 x 0.5 - 2.4) HEAS 1
22 N2622 Spring bk 1
23 SV112 Screw ( SM9/64 x 40 - 4.5) HEAR 1
24 18-24 Washer #hA 3
25

26 20-26 Stop Washer JHIITE 1
27 11927 Wiper Set PEaRasat 1
28 L1836 Extension Cord SR SRS 1
29 L1929 Bushing HE 2
30 N2629 Needle Guard JHETH 1
31 H1341 Retaining Ring HIER |
32 20-32 PVC Cover PVCEE 1
33 20-33 Connector Cover HE R ETH 1
34 20-34 Teminal Ui (E)) 2
35

36 SV232 Screw (M4 x 0.7 - 10) HEAA 2

SL-2700 Series






UNDER THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

[\
()

Ref. Parts Amt .
No. No. Description 3 fh 2 Req.
1 12001 Trimming Cylinder Complete Set SAGLAH 1
2 1.2002 Adjusting Air Value SE ST 2
3 12003 Cylinder Bracket SRR 25 R 1
4 12004 Nut HEME 2
5 11606 Trimming Solenoid Support YT EREh[E E R 1
6 L1608-1  Shaft Support B O [ T JEE 1
7 SV252Ni Screw (M5-0.8x10) [IEA 4
8 L2008 Nut B2E 1
9 L1618 Safety Swittch Support 274 Gl e [ o R 1
10 SF225Ni... Screw. (M4-0.7x10) LR 2
11 19-36 Screw RS 1
12 NVI12 Nut e 2
13 L1630 Screw(M5-0.8X26) 125 1
14 L1632 Adjusting Rod Block FJHERFREE 1
15 SE211N1 Screw(M3-0.5X6) e 2
16 WE04 Washer #2A 2
17 L1615-1  Solenoid Return Shaft SRR 1
18 VH32 Collor(8mm X 16mm X 8mm) TN 2
19 SF228 Screw(M4-0.7X4) IR&H 4
20 L1616 Spring S 1
21 GKO3Ni Screw(M6-1.0x14) 124 1
22 L1610 Fixed Plate Ble B [ 1
23 21-06 Anti-shock Rubber HEE B 1
24 21-07 Collar 1 HERE 1
25 SF231Ni_ Screw(M5-0.8x14) IR 1
26 12026 Cylinder Bracket SR 2B 1
27 L1619 Safety Switch Base 22 R 1
28 GI08 Washer #HE 3
29 SEF244Ni1 Screw(M6-1.0%16) HER4% 1
30 PO166 Screw(M4-0.7#7) & 2
31 L1621Ni Screw (M8-1.25X30) B24% 1
32 L2005 Air Cylinder E=y 1

SL-2700 Series
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Ref. Parts Amt .
No. No Description E h B Req.
1 13225 Air Cylinder SR 1

2

3

4

5

6 GKO03 Screw (M6 -1.0x 14) [IERAS 2
7 WF06 Washer A 4
8 23-08 Regulator Support R S35 57 28 1
9 15-24 Wooden Screw ARHRER 2
10 SV266 Screw(M6-1x10) A 2
11

12 23-12 Pressure Meter R T15% 1
13 NF31 Nut HEE 2
14

15

16

17

18

19 WEF04 Washer #HE 2
20

21

22

23

24

25

26 H1447  Fixed Belt P 3
27 FL29 Plastic Clamp SERBIE] E A 2
28 SF224 Screw(M4-0.7X8) [IERAS 2
29 13224 Air Cylinder Complete Set SAGEL4H 1
30 12130 Air Cylinder Bracket ER AR 1
31 M2603 Nut HEIE 1
32 M2604 Nut HEE 1
33 23-05-1  Plastic Pushing Block YEB S 1
34 L2134 Screw [IERAS 3
35

36 K0142 Silencer SHE s 2
37 21-15 Air Tube Connector JEVE FETH 1
38 SV234 Screw(M4-0.7x35) I24% 2
39 L2145 Solenoid Value Bt 1
40 N2020 Pneumatic Adaptor Cord B D] g 4 AR 1
41

42 IM036  Air Tube (¢ 4x ¢ 6x700) [EE 1
43 21-03 Adjusting Air Value e 3
44 21-13 Air Tube HE#FE 5
45  12145-A  Air Solenoid Base Set SRR EAH 1

SL-2700 Series
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TOP THREAD TRIMMER (PNEUMATIC TYPE) (OPTIONAL)

22-1

Ref. Parts Amt .
No. No. Description FE A £ i Reg.

1 18-1 Top Trimmer Air Cylinder Complete Set EYITIRELAR 1
2 18-2 Fixed Trimmer Knife Holder RV TSR 1
3 18-3 Pneumatic Regulator e 2
4 18-4 Top Trimmer Air Cylinder EYITIREL 1
5 18-5 Nut ] 1
6 18-6 Air Cylinder Bracket ARELFERE 1
7 18-7 Nut B2ME 1
8 18-8 Movable Trimming Knife Base v [ 8 R 1
9

10 1.2210 Complete Set Pneumatic Top Trimmer V) TR JERAR 1
15 18-15-1 Screw (M3-0.5x3.4) HE 2% 1
16

17 18-17 Movable Trimming Knife EYESET) 1
18 18-18 Fixed Trimming Knife FYIEET) 1
19 18-19 Screw (M2-0.4x3.8) 45 4
20 18-20 Screw (SM9/64-40x5) HEAR 2
21 18-21 Screw (M4-0.7x6) HEAA 2
22 18-22 Clamp Spring 4R A 1
23 18-23-1 Knife Press Adjusting Spring AL T 7 1
24 18-24 Washer EE ) 1
25 18-25 Adjusting Screw (M3-0.5x8) JHERIRAR 1
26 18-26 Screw (M3-0.5x4) HE 2% 1
27 18-27 Adjusting Nut BEEGEE 1
28 12228 Trimming Movement Base FE{EENEE R 1
29 1.2229 Trimming Fixed Bracket EYITIEEE |
30

31 18-31 Screw (M4-0.7x8) HEAR 2
32 FA24 Washer HE H) 2
33 GKO3NI  Screw (M6-1.0x14) HEZ% 2
34 WEF06 Washer EE ] 2
35  SF222NI  Screw(M4-0.7x6) 1245 2
36 WEF04 Washer #A 4
37 12224 Air Wiper Bracket WR e\ 4R B B 7 L JEE 1
38 12225 Air Wiper Tube R e\ g 4 1
39 SE224NI  Screw(M4-0.7x8) IR4% 2
40 1.2240 Air Wiper Set W 4R HE 4l 1

SL-2700 Series
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THREAD STAND &ACCESSORIES (W/O

23
Ref. Parts Amt .
No. No. Description E L £ i Reg.
1 15-01 Thread Stand 4RZE4H 1
2 15-02 Cap HEHBE 1
3 15-03 Thread Stand Rod(upper) SRZLEEE I 1
4 15-04 Thread Guide Bracket(3) 3FLIEER IR 1
5 15-05 Thread Guide Bracket(2) 2FLIELREER 1
6 15-06 Screw SR ] 4R 4
7 FMO02 Spool Retaining Fig BIBE E R 5
8 15-08 Joint HE R 1
9 15-09 Holder FHBEIECR) 1
10 15-10 Thread Stand Rod(Lower) LRZEEERE(T) 1
11 15-11 Washer FEfEE] 2
12 15-12 Nut SRR 1
13 15-13 Thread Guide Bar Q0 HB 4R E 1
14 15-14 Holder RRBRET N 1
15 15-15 Thread Guide Bar ofLiE4R 1
16 15-16 Spool Retaining Fig LR 151 S E 5 5
17 15-17 Spool Pin BT 5
18 15-18 Spring Washer HFEES] 5
19 15-19 Spool Nut 2R 5
20 15-20 Spool Mat T 5
21 15-21 Spool Tray LRfEET 5
22 15-25 Spool Pin Bracket (3) 3FLAREHZE 1
23 NI1631-2  Oil Reservoir Rubber Cushion JEJHE At R R A 4
24 15-37 Setting Screw (Long) IR HR 4R 4
25 15-38 Washer A 8
26 15-39 Spring Washer O S 4
27 NV13 Nut HEME 4
28 FMO09 Screwdriver BELEE T 1
29 FM11 SF Oil HEE 1
30 FM12 Funnel s 1
31 FM13 Deerix Oil SHITE 1
32 FM14 Thread Tweezers ISR 1
33 FM17 Chain (Without EWT/AWT/AST) IR 88 ) 1
34 FM20A  Hexagonal Wrench INAERF 1
35 FM21 Box ZHha 1
36 FM18 Screwdriver INARET 1
37 TVx7 Needle HE 3
38 FM10 Head Cover PiEEE 1
39 15-26 Spool Pin Bracket (2) 2FLERHHZE 1
40 FL20 O1l Filter JEIHEE 1
41 FM22 Presser Foot Pedal (Without EWT/AWT/AST)  E&#K (48 ) 1
42 12342 Gauge Pin Bracket (Without EWT/AWT/AST) 378 FFC(E(E i ) 1
43-% - (Without EWT/AWT/AST) TLEEREAT > i)

43-1 L0634-356H2
43-2  1.0634-364H
43-3 1L0634-460H1
43-4 1.0634-464H1

Bulging Stitch Plate(356)(Optional)
Bulging Stitch Plate(364)(Optional)
Bulging Stitch Plate(460)(Optional)
Bulging Stitch Plate(464)(Optional)

TLEEHRGES.0)(Er 1) (CEEHE)
TSR (3EH6.4) (L i) (HEfH)
TLEEIRAE]6.0)(Er 1) (HEHE)
ILESIREEH0.4) (5 28 (EElH)

44 L1157-356H
45 L0209H

Differential Feed Dog(Middle)
Fabric Guide(Left) (Bulging)

RN
A (E)ILE)

46 LO211H

Fabric Guide(Right) (Bulging)

HAfigs(F) (L)

SL-2700 Series
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THREAD STAND &ACCESSORIES (FOR THREAD TRIMMING)

23-1

Ref. Parts Amt .
No. No. Description E L £ i Req.
1 15-01 Thread Stand 4RZE4H 1

2 15-02 Cap HEHBE 1

3 15-03 Thread Stand Rod(Upper) GREE b 1

4 15-04 Thread Guide Bracket(3) 3FLIEER IR 1

5 15-05 Thread Guide Bracket(2) 2FLIELREER 1

6 15-06 Screw SR ] 4R 4

7 FMO02 Spool Retaining Fig BIBE E R 5

8 15-08 Joint HE R 1

9 15-09 Holder FHBEIECR) 1

10 15-10 Thread Stand Rod(Lower) GAURE(T) 1

11 15-11 Washer FEfEE] 2

12 15-12 Nut FREERS 1

13 15-13 Thread Guide Bar Q0 HB 4R E 1

14 15-14 Holder RRBRET N 1

15 15-15 Thread Guide Bar ofLiE4R 1

16 15-16 Spool Retaining Fig LR 151 S E 5 5

17 15-17 Spool Pin BT 5

18 15-18 Spring Washer HFEES] 5

19 15-19 Spool Nut 2R 5

20 15-20 Spool Mat T 5

21 15-21 Spool Tray LRfEET 5

22 15-25 Spool Pin Bracket (3) 3FLAREHZE 1

23 NI1631-2  Oil Reservoir Rubber Cushion JEJHE At R R A 4

24 15-37 Setting Screw (Long) 5 UG P [ T A A 4

25 15-38 Washer A 8

26 15-39 Spring Washer O S 4

27 NV13 Nut HEME 4

28 FMO09 Screwdriver BELEE T 1

29 FM11 SF Oil HEE 1

30 FM12 Funnel s 1

31 FM13 Deerix Oil SHITE 1

32 FM14 Thread Tweezers ISR 1

33

34 FM20A  Hexagonal Wrench AR 1

35 FM21 Box ZHha 1

36 FM18 Screwdriver INARET 1

37 TVx7 Needle HET 3

38 FM10 Head Cover PIiEEE 1

39 15-26 Spool Pin Bracket (2) 2FL 4R ERZE 1

40 FL20 O1l Filter TS 1

41

42 1.2342ST  Bulging Gauge Pin Bracket(2) (With EWT/AWT/AST) 3B FACAE (V43 )

- Bulging Stitch Plate (With EWT/AWT/AST) I $HR(CLT » TI4RH)
L1428-356H4  Stitch Plate (356)(Flatten type)(Optional) R (ISR BET5.6) (VL) (EEHE)

43 L1428-364H1 Stitch Plate (360)(Flatten type)(Optional) FHRETEHBEF6.0)QTE) R 1
11428-460HS Stitch Plate (460)(Flatten type)(Needle: ¢ 1.16)(Optional) &k (FI4)4&H6.0)TTE @S ¢ 1.16)(EE#)
L1428-464HS Stitch Plate (464)(Flatten type)(Needle: ¢ 1.16)(Optional) #HE(VI48)@8t6.HCTE) @RS ¢ 1.16)(GEH)

44 L1157-356H Differential Feed Dog(Middle) AEBEQLE) 1

45 L0209H Fabric Guide(Left) (Bulging) BARZR(EALED) 1

46 LO211H  Fabric Guide(Right) (Bulging) BAfies(H)ALE) 1

SL-2700 Series
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Attaching Plate C.Set (Optional) BrEE A AT EH CGERD) 24
Ref. Parts Amt .
No. No. Description =3 L £ # Rea .

1

2 TL2348 Attaching Plate for plain Machine 388 FH (48 KA 1
3 12349 Attaching Plate C.Set for plain Machine (Optional) 4% FH 4% A AR 4H CGEERD) 1
4 CP14 Fabric Edee Guide(Left) Yoty 1
5 CP12 Width Aadiuster By 1
6 SF113 Screw(SM 9/64-40 x 6) WRER 2
7 TL2353 Attaching Plate for Thread Trimming P14 F 4 KA 1
8 12354 Attaching Plate for Thread Trimming C.Set (Optional) tTJ45 FH GF4& AATAR 4H (EEHD) 1
9 SF118 Screw(SM 9/64-40 x 4) e 4
10 SLO70 Hook Timing Gauge EH 1

SL-2700 Series
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LOOPER DRIVING MECANISM(Optional) S EE 241
Ref. Parts Amt .
No. No Description = T £ i Reg.

1 L0376 Looper Thread Eyelet (Front) FetiEaR 5 (7 1
2 M0724 Screw (M3-0.5) LA 1
3 M0731 Needle Thread Retainer Spring T ER 1
4 VC34 Thread Retainer Disc Support IINFEFAR 1
5 V(35 Needle Thread Retainer Disc SR E 1
6 N2931 Screw (M3-0.5x3) IR4% 2
7
g L.2408-264  Needle Clamp (264) FTHEHQ04) 1
[2408-280  Needle Clamp (280) FT1EH(280)
9 1.2409-2641  Stitch Plate (264) EHR(264) 1
L.2409-280  Stitch Plate (280) EHH(280)
0 L2410 Main Feed Dog(264) FHFIEQ064) 1
1.2410-280  Main Feed Dog(280) FHE(280) 1
1 [.2411B-264 Differential Feed Dog(264) FZENEE(264) 1
[.2411B-280 Differential Feed Dog(280) ZENEE(280) 1
12 12412 Needle Guard g 1
13 124132 Looper Holder ST R 1
14 1.2414 Main Looper T 1
15 12415 Looper Elk2aka) 1
16 SV227 Screw (M4-0.7x5) LA 2
17 1.2417 Looper Thread Eyelet PIETIEAR A 1
18 1.2418 Looper Thread Eyelet PIETIEAR A 2
19 SFE224 Screw (M4-0.7x8) LA 1
20
21 12421 Bottom Plate Eyelet B MR B AR 1
22 1.2422 Looper Eyelet Plate T 4R AR 1
23 FI12 Take-up Plate (Right)(264) FEARIR () (264) 1
24 FI14 Take-up Plate (Left)(264) AR (FE)(264) 1
25 1.2425 3/4"3/8 " Tape Binder 3/4""3/8" HE PRI\ 1
26 P1521 Screw (M4-0.7x6) IR4% 1
27 1.2427 Tape Binder Bar & E AR 1
28 SF228 Screw(M4-0.7x4) [N 1
29 12429 Tape Binder Stay 31N 1
30 12430  Fabric Guide (Left) G et V) 1
31 NO28&7 Screw (M2.5-0.45%0.45) IR 4% 3
32 12432 Fabric Guide (Right) HAtiEs(H) 1
33 1.2433 Folder Stand B[] E R 1
34 VH52NI  Fixed Plate JIPEE R 2
35  1.2435-264  Presser Foot C.Set (264) JERHAIZH (264) 1
1.2435-280  Presser Foot C.Set (280) JERHRIZH (280)

% Ref. No. 36 to 57

----- See the following page

SL-2700 Series
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LOOPER DRIVING MECANISM(Optional) 24-1
Ref. Parts Amt .
No. No Description = h % 2} Req.

36 SV109 Screw (SM 1/8-44x10) HEAR 1
37 NVI11 Nut (SM 1/8-44x9.5) NS 1
38 SF106 Screw (SM 1/8-44x2.8) HEAA 1
39 SF116 Screw (SM 9/64-40x9) 245 3
40 VH16 Presser Foot Spring(Left) JER Hll 58 25 () 1
41 VH24 Presser Foot Spring(Right) JERHAI T 2 () 1
42 12442 Screw (M2.3x0.4-4) i 4
43 VH20 Pin PH 1
44 12444 Fabric Guide(Front) H=VEES D) 1
45 VH21 Presser Foot Spring o 1
46 1.2446-264  Main Presser Foot JFAHA 35S 1

1.2446-280  Main Presser Foot FRHA T S

47 12447 Upper Presser Foot JFA A 1
48  VHS3NI  Left Guide Foot TITAEER 2
49 12449 Bracket ey EERRAS 1
50 1.2450 Axi1s iy 1
51 N2230 Screw (In:M4)(Out:M4) HEFEHE AR 2
52 LO202NI  Screw (M4-0.7x7) HEZ% 3
53 WEF04-1 Washer HE H) 3
54

55 J171 Turntable T {eREEE 2
56 1.2456 Collor ( 8.02mmx16mmx8mm ) TR 2
57 SV229 Screw (M4-0.7x7) HE 2% 2

* Ref.No. 1 to 35

----- See the following page

SL-2700 Series



G690

a1

Gco

0041

QLE

3%

Jojerad()

v

N )

099

co¥

€46

€ee

091

V 910H ON:JO1O[ YoInin Jojg %
YV 9100 Y3Ij:JI0J0N OAJSS O] 3%

011

W @8
v/ 1:4gA
Wx e BW
BaeX : [4[E
G180 101 : kg &
[-8V071S : % =

LEW-31°d
LEW: < &

Gel

6el

|
|
|
|
|
|
|
|
|
00L2-TIS : BF%* _
|
|
|
|
|
|
|
|
|

o
T
s
Mg
X«
«
o
4%
%
IS
Bk
#
DS
L



CLUBL LeNL POYHA LHYOP-1#€901 ¥9¥-0€9071 9 37033N ¥
H9SE-2GL 1T HLLZ01 aviLOLAIN 09vHA LHO9¥-+#€901 L09t-0€901 09 13y Buibing
H60201 37d33N € 8 153008218
CLU8L LeAL| LV-9GEHA CHOSE-#E90T ¢-9G€-0€901 ]
{5¢ 15300L2-1S
F-Ev601| L-9GE-PSLL| L-9GE-PGLLTT CLU8L LAL POPHA EPOr-¥E9071 YOr-0€9071 128 37d33N ¥
arL0LAIN 09PHA €09¥-¥€9071 LO9#-0€9071 09 &y
6920T11| Z-LU/8L LAL 09EHA €09¢-¥€9071 09€-0€9071 09 JTd33AN €| umop - p|o4 Umm_,M‘F_“._”._.__“w_.n_
¢-9GE-/GL 17 8920T11| - L/8L LAL| LV-9GEHA 99G¢E-¥€9071 €-96€-0€901 jele] 3¢ & [F
CLU8L LNL 8YZHA €8¥2-¥€9071 812-0€9071 8y 37d33IN ¢ B
CLU8L LNL OvZHA €0¥e-¥€9071 0%2-0€9071 oy R4
CLU8L LNL POPHA LHPOP-#€9071 YOr-0€9071 128 J7d33N ¥
H9GE-LGL LT HLLE0T arLO0LAIN 09PHA LHO9¥-#€9071 LO9#-0€901 09 15y Buibing
HB60201 ) 5 ) e 371d33N € 8T 008¢-1S
CLUBL LAL| LV-9GEHA ¢HOSE-7E90 2-96€-0€9071 95 I8¢ 002215
F-Er60T1| L-9GE-¥SLL| L-9GE-P#GLLT CLUW8L LNL POVPHA EPor-+€907 YO-0€9071 125 37d33IN ¥
arL0LAN 09PHA €09¥-+€907 LOO#-0€9071 09 15
6920T11| 2-LL/8L L«AL 09EHA €09¢-¥€907 09€-0€9071 09 JT1d33IN €| umop - pjo4 plepuelg
¢-9GE-LGL LT 892¢0T11| ¢-LL/8L L«AL| LV-9SEHA 99G¢-+€907 ¢-9G€-0€901 9g 15¢ &[E -1
CLU8L LN 8¥CHA €8¥2-¥€901 8¥2-0€9071 8 37d33N €
CLL8L LAL OvCHA €0v2-¥€901 0¥2-0€901 (014 152
SLyeTvivz Live 0L¥en VIN| 2e¥21'0e¥2T| T-LLBL LNL SeEVET #92-60¥C1 ¥9¢Z-80%¢1 9
J3dS/AdAlL
YIdOOT OOD 90d ANJDD_EVOOD advno 37a33N 1004 31v1d 37a33N d3070H JOoNVvO J7033N
a334'441a | d334 NIVIN | d334°441d oldgav4 d3SS34d 37d33N 37d33N ANIHOVIN
17 BT | BE | Buk | 8 N T HELIR T
-

1SVY/LMVY/LS3/LM3 0082-1S°0042-1S Pue 0082-1S°00.2-11S usamiag o|ge| uosliedwo)
B F BYI3 (WG9 =) 0082-1S°0042-1S










TAIWAN

accor- SHING LING. @
& zamzEmuhik <P @

2 EXCELLENCE
SINCE 1989 INDUSTRIAL SEWING MACHINE AETHBI44B
SL-703-GX-452/460/DS/PLA/VD SL-2700-AST/EST SL-2800-356/SM
4-needle 6-thread feed-of-the-arm Interlock Flatseaming Feed-up-the-arm Interlock Machine with Feed-up-the-arm Interlock Machine with
Machine with dual differential feed ratio regulator Compact Servo Motor and Thread Trimmer

i Compact Servo Motor and Thread Trimmer
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VG-999ES-AST-TF-DS VG-888S-TF-AST

a ; . VG-888A-TF/AST

Extremely-Small Cylinder-bed Interlock Small Cylinder-bed Interlock Machine Top Feeder for 3-needle 5-thread

Machine with Thread Trimmer and TopdFeed with Thread Trimmer and Top Feeder . g . i
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VG-999S-N700-AST-TF-DS VG-888A-N600-TF/AST

Small Cylinder-bed Interlock Machine with Interlock Machine with Left-hand Knife SL-17908
Left-hand Knife and Top Feeder for Hemming and Thread Trimmer for Hemming Computer-controlled High-speed
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VG-999-SB-AST/EST-DS VG-999-R500-AST-RP VG-999-356/EST/DS/ZBR

High-speed Short Cylinder-bed Interlock Interlock Machine with Right-hand Knife and Dual Colors Decorative Stitches Interlock
Machine with Thread Trimmer Rear Puller for Elastic Waistband Attaching Machine with Top and Under Thread Trimmer
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